11 PROPELLER or DRIVE SHAFT
12

SROUESE Oy HAME and (PARTRRESCRIBTION Ntrffﬁza F-t?unt';I:ITTxmu

11.020 - PROPELLER SHAFT COMPANION FLANGE - REAR

Flange (ineludes Shield) (Mechanics Shaft) .....ceceensessas 201002 1 T 1
Flange (includes Shield) (Universal Shaft) ....ccccceeec.an 201779 1 1 1
Flatwasher, 49/64" x 1 1/2" x 1/8" SPec. ssssssscscscsss 200424 1 1 1
HUt' 3.“"4rl_ !"E Hx‘ 51' spcc‘ PR ETEERRRETR R PR YRR 20ﬁ423 ]l 1 1
Gotter Pin JoT /e im N panc Lol so s R R T 337 1 1 1
11.030 - UNIVERSAL JOINT REPAIR KIT
Cross and Bearing Kit (includes Cross, Bearings, Washers,
Snap Rings, Bolts and Lockplates) (Mechaniecs Shaft) .... 201033 3 - 3
Dust Sesl (Mechanics Shaftf) ..ieesessssivssrassnasnsannnnns 201034 12 = 8
Retainer (Mechanics Bhaft) ,.....iivecassessasassssanansaina 201035 6 - 6
Repair Kit, Joint (includes Boot and Clamp, Ball and
Rollers, Thrustwashers, Pin, Button and Spring,
Compensating Spring, Cover and Gasket) (Universal Shaft) 201775 3 3 3
11,035 - “UNIVERSAL SHAFT' JOINT BODY
B O o e e ra el e AL s B T g gt R it s oy e el e o 201766 3 3 3
B =Y o e e e P R R S PR s Bt e ey M T By T 3 3 3
GﬂSREt lllll RSN SR RE R RE FERE R R R R R RE R R RN E TR YA 201??3 3 3 3
11.037 - #“UNIVERSAL SHAFT" JOINT BALL AND ROLLER
Ball and RO LIETS oo nsn s ssqsnessnnensss P A e R S s 201769 G 4] 5]
b o e o e e e e S e e 1 g by f 6 B 6
Pin B 2 F B FF R E R EFE R E R e R s s e EE @ B B m OE 3 W EEEEEEEEEE &S EEWm 201?67 3 3 3
Roller Packape (consists of 31 ROLLIErE) cosseceescasssssses « 201776 6 G G
11,038 - “UNIVERSAL SHAFT" JOINT CENTERING SPRING
AND BUTTON
Button (includes SPring) .csesesssatsrsississasasssanasasas 201770 6 6 &
Sprillg BT ET R EETAR R R R EEE SR R A B E SRR RA R AR EDITTl E ﬁ E
11.040 - “UNIVERSAL SHAFT' JOINT COMPENSATING SPRING
BPTINE saslsiusiioeinans B0 i mm mm S T e e D O e, c T ar F A 2 2 2
11.045 - “UNIVERSAL SHAFT" JOINT BOOT
Boot and Clamps, Leather (Replacement) ..... P e e s 11 b [ 3 3 3
Boot and Clamps, Rubber {Overhaul) ......ceceneecarsannaans 201765 3 a 3
. Screw and Washer, No. 6 - 32 x 1 3/8" Rd. Hd, 81, ,..... 201777 [ G 6
Hut, No. 6 = 32 8. «ccvcu-s Y AL A ey ey s e Ay 201778 51 5] ]
REAR AXLE and SUSPENSION
12,000 - REAR AXLE
Rear Axles as listed are less Brakes and Backing Plates.
KOTE: The Companion Flange must be checked and changed
to fit the Propeller Shaft used.
REE-I‘ 'g-l":lel 4l2T Rntio e R FRRERRER YRR EEREREE RS R R ER 20036? 1 1 l
Utho in US.A

~54-




REAR AXLE and SUSPENSION

GROUP NO., NAME, and PART DESCRIPTION ARY quogs SeaTmTE
12,000 - REAR AXLE (CONT'D.)
Rear Axle, 4.09 Ratio ...... OO0 oon G000 0 o000 sxsnssnsapnns 2O1BYG 1 = 1
Rear Axle, 3.73 Ratio .iuvavessassasrnssnsnnnnonsnnsnvannes 2S0O2312 1 - 1
12,005 - REAR AXLE HOUSING
HOUSINE sacscisiciinnmnnnnnns - o O A OO OO OE GO DE e O O oS 2003G8 1 1 1
Plug, Drain, 3/4"™ - 14 Hd'1s. Ct5'K.e ccveisncrancncacacaana 339 1 1 1
Plug, CGrease Fitting, 3.;"8'“ = 27 Pipe S81. Hd'ls. ....cs004s . haT7 2 2 2
12.010 - REAR AXLE HOUSING COVER
Y el aTa e (2 e e la el o atn la e e ol e ol sl n o e o el ot et cTalata alnl o alals nlala ol nie DI 1 1 1

Bolt, 3_,f"B” = 16 ¥ 5/8" HX. Hd. .ecaniassvraransansssen=es 200370 10 10 10

Lochwasher, 3/8" Med., ..iisiasessvasvssvsssmecsearssaans 192 10 10 10
Plug, 3/4" - 14 8q. Hd. (Filler) .uouiiessvssesanssussansanns 338 1 1 1
Gasket ..oevivenssan e e =ta il [ejage]alayenlmtnls elatate shala sinls alalalslsls]stalslstats ala o Lol L3020 1 1 1

12.015 - REAR AXLE DIFFERENTIAL CASE
CASE sancassssssssssannss R R R R AR R E R RS E R R A EEFEEEE SRR EREE 200388 1 1 1
Bolt, 1/2" - 13 x 2 1/4" Hx. Hd. SPEC. cverevcsossssnans 200396 4 4 4
Lockwasher, SPeC. .e.scerrrssassasssssssrsanssraassansasss 200397 4 4 4
12,020 - REAR AXLE DIFFERENTIAL GEAR AND PINION KIT
Gear and Pinion Kit (includes Side Gear and Pinions, Shaft,

Thrustwasher, and Lock Pin) .seecacecisisoansassaas leic)staTe 202052 1 1 1
Thrustwasher, Side Gear ....... ml=lutulrlalrTa e aln' /s e|= = uje elzla slu]s =|nlel eRE R 2N D b4 2 2
Thrustwasher, Side Pinion ....cceeuiecssssonsnsasssansssans 200401 2 a o

12.030 - REAR AXLE DIFFERENTIAL PINIOMN GEAR SHAFT
s an e DB D AR 0.0 a5 DT O O e o o e e e R e H e e DDA 1 1 1
Iﬂckpin RS RS EREE R R R R TR R R RN RE R EEE = m E N E L EEES 200403 1 1 l
12.035 - REAR AXLE DIFFERENTIAL BEARING
Al S T aen oo oG O00 oA MO0 SoOet Lo ea D oD oH OO0 EEE e G 200390 2 2 2
Bearing Cup .....ecuvuv-. e L T e e[ fa e n e ] o () ofa Fa]uTeturTa Ve taFalataa e elalaale 200389 2 a2 2
12.040 - REAR AXLE DIFFERENTIAL BEARING ADJUSTING SHIM
Shim, .003"......... alelwlelnlsgelziale nlwlin Tuluis nivin elnla]e estends cinfslulalarsln’als & iaidla] * * *
Shimj ‘ﬂﬁEllli-ll-i--ill-li-i-rii---ii-----'-‘ ------ & g E 3@ B R R E S EEE zﬂuasz * * *
Shimj -Dlull'!!!!-ﬁlI'F!-+!l++l+1l'l-lll- llllllllllll " rE e EEW "e = 2‘]“393 * * *
Bhim, .030"....cuvunces: e be R ele e [nla e [a e ol e et afata  ulatata e le atat, foy o o 200394 * * *
12,045 - REAR AXILE DRIVE GEAR AND PINION SET
Gear and Pinion, 4.2T Hatio ........ el alalwTatalula s Elata ntalelnte e ale iz e SO0 1 1 1
Gear and Pinion,; 4.09'Ratio .eeeesesrcsrranrsasanssarasnsas 202089 1 - 1
Gear and Pinion, 3,73 Ratio ceecevisiivincnssanaasanns wesea 202518 1 - 1
Bolt, 8pec. sauwiscscaiwsn- Tl e e e e Wt Y roeCRL a1 ()5 10 10 10
LT T O Y e e T Tatal e [abs fula o s ta mlala ey egefulepetalelel lelole ararae sewaasaenss 200406 5 5 5
12.050 - REAR AXLE DRIVE PINION BEARING = FREaMT
BEarinE Cone W R R R R R SRR EEE R E R EE R ER R AR R RE kB RREE o maow 20“413 1 1 1
Bearing mp d B B R EF R RRE AR R EE R EE R RE R RE R R 2{:041? 1. 1 1
Rirka b WA

* As required
~E5—

12



12

REAR AXLE and SUSPENSION

GROUP HO., MAME, and PART DESCRIPTION

PART
HUMBER

F4T

QUANTITY
F47C  KioD

12,055 - REAR AXLE DRIVE PINION BEARING ADJUSTING
SHIM - FRONT

Shim, 003" ... suucesnasanns E R R AR R R A AR R R e e

Shiml -Dﬂarl"*"" """ LA L L I LB O B -ll-!'ll!'!l!'llini-ll::::
Ehim; iulﬂ"--cuallttit ------ B A EE K S EE RS R E R EE R R e R RN EEE RS
Ehim] lﬂau"!-!ll#ilil#tl ------- LR A ) - -

12,060 - REAR AXLE DRIVE PINION BEARING - REAR

Beﬂring Cﬂne L L L O L A B R L I A
Bearing Cup ...ccveccnenss GUoOoO0Coo000000oe0n0050 5 eTelelaTals

12,065 - REAR AXLE DRIVE PINION BEARING ADJUSTING
SHIM - REAR

snimj ,003".. ----- LI T I I I A R R R
Shiml 'quH"‘-*-'-!'-"!!'-'l!ll!ltlltiliili ----------
Shim, 010", ....auvesvinvennannan AT e T e el e aTeTelals e al she nlaTa|n

12.070 - REAR AXLE DRIVE PINION BREARING OIL SEAL

B R T F e e = [ o m w [an fafaTa¥ula T aTalufale = o ol elal e T P e
SIinger @ FFF F R AR R FREEREFEREE FF R F R e kY s A TS S oE -
Gasket LR L L R B B O LI I B R L BB ) T EES RS FRERER R A R AR

12,075 - REAR AXLE DRIVE PINION BEARING SPACER

SPACET c.evrenne ey e EXala [x I nfm faifm Tm fm U ot B T fa ot P g T W T P Tl e e -

12.080 - REAR AXLE BSHAFT
1 «ela(=feintain(ateTalafste
il Seﬂll T T ) PaN Y e e ml'n I e o o e T AR
rustleCR LU N R I L I O I I I T I T S
12.085 - REAR AXLE SHAFT BEARING
B T O R T e T e W a e e[ o e o (L L e e 0 T T
Bearing CUp scsussssssanannas e hee elrlaalnln ninte elale |l etulnteln s e alalals
12.090 - REAR AXLE SHAFT BEARING ADJUSTING SHIM
Ehimj AP i in o no o o O S OO O OO O OO o e s
Shimr !Duﬁnl!l!Il!!!I‘!!Illlt+!!il+iliiiri -------------- e w
Bhim, 010" .cu.ueeununnannnnns rrrasassissrssessamsentannan
Bhim, 030" . aciucuasansansassassisannsnannannssna A O OEEATIGD
12.095 - REAR AXLE SHAFT BEARING RETAINER
BOLAINeT ssasssrarssos snassissasisisadacasnnnsss R
Gasket N oEEEoEoE oE R R RN RN EEEEEEEEEF I EEEEEEREE R R R R AR s
12,100 - REAR AXLE SHAFT OIL SEAL - QUTER
= = SO0 O fo D gD e T o

Bolt, 3/8" - 24 x 1 1/4" Hx. Hd. ....... i ot

LDCkwaEherj 3{3” HY- RO E R R B EE N R EEEE 4R KR E R EREomoE oo

200413
200414
200415
200416

200411
200410

200407
200408
200409

200420
200419
200421

200412

200373
200378
200377

200380
200379

200381
200382
200383
200384

200385
2004335

200386
200387
340

#+ ¥ E ¥

*

Ll - ]

% ¥

]

2
12
1z

* O W

#*

e

B Lo

w* % % =

1z
12

% % %

#*

= k3 k3

* ¥ ¥ ¥

12

* As required
=56

Lithe @ US4




REAR AXLE and SUSPENSION

PART QUANTITY
GROUP MNO., MAME. and PART DESCRIPTION NUMBER F47  F47C K100
12,100 - REAR AXLE SHAFT OIL SEAL - OUTER (CONT'D.)
Mut, 3/8" = 24 Hx. .....cusuaa- ou00 00 TtereteTels 188 12 12 1=z
Gaﬁket L B I B R B B DR I R B R U R R R B R - R E W - - NI R I L I ) 200435 2 2 2
12.200 - REAR SPRING
HOTE: Springs must be ordered in pairs.
BPring ..ao.a. PP e B G A O O AT e ale e el tr ol elata s srnsasnane 201144 2 2 2
Insulator (Spring to Plate) .uovvicivsivaresarcnranraas eew. 202246 4 4 4
[
12.215 - REAR SPRING TO A)?LE MOUNTING PLATE
Plate, Right ...ucucuans | ............ b o et T MR -y 4 'L 1 1 1
AT TR 8 St o SO e D D0 OGO OO0 O GO S O A BB 5 O e P o 200426 1 1 1
"I Bolt, 6 5/8" deep, up to Serial F47-7278, K100-13057 .. 200428 4 L 1
U Bolt, T 1/8" deep, after Serial F47-7278. K100-13057 .. 202573 4 4 4
Lockwasher; 9/16" MBd. .vassssssssssssancasoasasanana AFD 342 8 8 :
Nut" Qllflﬁ.l = 18 Hxl Spe‘:l -------- L - . L ] LU B RS R B BN B Enudzﬂ E B S
WIETBER IR o oain o oo o0 ot o ot D OO0 DO OO 00 0 0 5 O O B O O i o e O B .. 202248 4 4 4
12,220 - REAR SPRING SHACKLE
BHRECKIR . ouv v rmaras st ma s nasssssssssssssasninnidspssnnnsns 200433 o 2 2
Nut, 13/32" - 20 Hx. 51l. SPEC. sreresnssssassarorncannans 200432 4 4 4
Liﬂk = Ep R R AR FEREE R R R E SRR TR R R E N NN - .o 20D434 2 2 2
Bushing .......c..... e lelelnala)nletelatetslnle ln o e mielalatenla nlste alalslatelaleresls e il O B 8 ]
12,226 - REAR SPRING FRONT HANGER
Hanger ........ rearaans F et r AR TRt AR AR e R s s 202683 2 2 2
Bolt weiiusinsuiussaniansannnn wiwirleiezlzlelxvlelrletnin ste]rixtete]sieieinie rinatntaiin d (0.4 30 2 2 2
Nut, 13/32" — 20 Hx. S1l. SPEC. teutranrsmnnrans e A S a5 2 p 2
Bushing ........ S . 200430 4 4 4
12,230 - REAR SPRING (CR AXLE) BUMPER
Bumper, up to Serial F47-4561, KIO0-9051 .........cc00000004 200372 2 - 2
Bumper, after Serial F47-4561, KL00-9051 ........ rrasrasnes 201925 2 2 b
Bo Lt LIS =20 o A S T e o e e e 343 4 4 4
Flatwasher, 1/4" Lg., up to Serial F47-4561, K100-9051 . 344 4 - 4
12.300 - REAR SWAY ELIMINATOR BAR
Bar (includes Bushing and Links) ...iecececcesoceones eesnssss 201010 1 1 1
"U.“ Bolt, 5}"161I - 2‘1 SI}CG' - EEER SR EEEFEE R i eEdEdkE R oa & & 2'}1013 2 2 2
Iﬂﬂl{wasllﬂrl 5.‘““16'. HEd- ''''''''' L L -r FrEEE PR E RS R R 2‘]0 ‘1 4 4
Hut, 5/16" - 24 H¥. ..cocaaccastascscnssssannns 189 4 4 4
Bushing .sissusceasiis R R N T e 201011 2 2 2
Retainer LA B L B B B R B B B BN BB B A - LB LN LG R B B I 2[]1[:12' 2 2 2
12,305 - REAR SWAY ELIMINATCOR BAR LINK
Link ...... e Rt T AR SR M S et A B ke g e . 202090 2 z a
CUSHION siccuvcanassnrssnnna srassssrasrsanasnsnsnacssnsaaes 201014 4 4 4
R TALIOT aw s sals nlas s dasserensrssénennenssnsninsassassasss 201015 4 4 4
Locknut, 3/8" - 24 Spec. ....... nooananane e e e 02 25T 2 2 2
Liths in LWEA

12



	kfpm120054.jpg
	kfpm120055.jpg
	kfpm120056.jpg
	kfpm120057.jpg

